

Inspection certificate number: **PH_286.2019**Name impact pad: **n/a****Test results of Impact pad test**

	without emergency parachute		include emergency parachute	
	P1	P2	PR1	PR2
Maximum Peak of Impact [g]	17.37	16.67	25.79	26.80
Impact duration at +38 [g] in [ms]	0.00	0.00	0.00	0.00
Impact duration at +20 [g] in [ms]	0.00	0.00	7.50	6.67
Uncertainty k=2[g]	1.00	0.97	1.48	1.54
Difference of test 1 and 2 [%]	100.00	97.13	100.00	103.91

